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7 i AR et 7 Hi ity Uiy
PD05
Product Name: Storage Battery Model:
RIAR « I R - BN T AEBH AR A IR A H]
Trade Mark: 7 Manufacturer: HUIZHOU FORYOQU
ADA\ 0 OPTOELECTRONICS
TECHNOLOGY CO., LTD.
¥ ! ; L TEZ S
REA TR WZH/ Batt :B01-B08
ﬁgmq:ﬁil : %1@‘%/ Cauer-legm C30 Jeste At g,
Sample No.: i/ Cells : - dorifion:
FE dif i A5 5L
Basic Information
PRFR L 7o L PR 1) B PERE 100Ah,
: 51.2V 56V .
Nominal Voltage Charge Limit Voltage Rated capacity 5120Wh
ot 7 H B Ko YE TR, FEL IR I K 7t H LR
Standard Charge 100A Standard Discharge 100A Max. Charge 100A
Current Current Current
= N NN 25 b : T LA L L R
Max. Discharge 100A E}S;%hﬁﬂ:;% i t 5A Final Discharge 46V
Current n arge; LU Voltage
i B Y A F
IS Almost cuboid BB R~ 580*370*260(mm) Internal cells Count
Sh : - T Si L*W*H(mm) U | 2 7 EYNNRIRFBHE A R A
cce mpi 57 ize At iR T SRR,
Almost Cylindrical Cell manufacturer Limited

WA J7 1 F01#) 2 Fr#E/ Test method and criterion:

Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria

(ST/SG/AC.10/11/Rev.7 Part Il Section 38.3)
BeAE CGT itz B AmbsdEF MY B-thk B 538.3% 4
(ST/SG/AC.10/11/Rev.7 Part lll Section 38.3)

K361 H/ Test Item:

T.1: Altitude simulation,T.2:Thermal test, T.3: Vibration,T.4: Shock,T.5: External short circuit,

T.6: lmpast/Crush,T.7:Overcharge, T.8: Forced discharge

T.A: @AY, T.20 RN, T.3:983), T4, T.5:4MIKLEE, T.6: S5,

T.7:33 70 6, T.8: 5 il i H

Mk 458/ Conclusion:

LR AT EIRE E ST fERk teis i 2 W e AbRaE =)
ST/SG/AC.10/11/Rev.7 Part Il Subsection 38.3, ik 45 5B A& .

The sample has passed the test items of UNITED NATIONS “Recommendatig
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.7 Part 1l Section 38.3, test results are PASS.

fi -

Tested by:

ot

FEHE:

Reviewed by:

LTS
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Approved by:
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Test Procedure:

1. B PR F b I N AT T & T.8 TS6 .  H it 2002 Uy 0 A 7] 1) — 2H eyt 34756 T4
Z£T.5. 4% T.6 Al T.8 Pifli R 5 4MRIE I (it . 58 T.7 wf DU A Je R 7656 T.1 & 7.5 il A
AR AT, DA EAT AR AL ) i v L

Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

2. 8 T EMFESK, ATHUN AR HEHL(%)=M1-M2)/M1 X100

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M 1 -M 2 )/M 1 x100

A M1 BRIGRT TR, M2 2RBFENRE. WRRERRAAELS NRITFINEIE, NN “T1
iR

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss"

Report No.: POCE240514020RL001

FL AR B R T ) T ot B4R BR AR
Mass M of cell or battery Mass loss limit
M<1g 0.5%
19 < M < 75¢g 0.2%
M>75g 0.1%

3. RN T4 2= T4, BMBIUHLLEBN. L. oA, TR K, I HEA 6 b
FEARES A (T AN T A AT X — R AT LR 190 % -

In test T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test battery after testing is not less than
90% of its voltage immediately prior to this procedure

— Ui | General remark:

AR AR 25 SR A S B A K.

The test results presented in this report relate only to the object tested.
PrARER M, 5 )G ae % 15 A AE AR 5 AN B S ).

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.

Al AE RIS L) 52 1 Possible test case verdicts:
— R LA E AR50 i

TN H TN AR . N/A (or N)
— Test case does not apply to the test object
— TG Al A2 K

) i P (Pass)

— Test object does meet the requirement
— BRI ot AN A SR F (Fail)
— Test object does not meet the requirement
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PRI E KA i g S HR -
Test items description and number of the sample:
Test itemsiill i 7 H Sample Number ¥ 54 5

Report No.: POCE240514020RL001

T.1: = EEA/Altitude simulation

T.2: IR E MR/ Thermal test

T.3: #E3)/ Vibration Hith 2/ Batteries: BO1~B04
T.4: #fi5/ Shock

T.5: 4} % /External short circuit

T.6: £ /%/ Crush or-f&H/Ampact Htt/Cells: C01~C10
T.7 1L 78 i/ Overcharge iyt 21/ Batteries: BO5~B08
T.8: #k:ifil il Hi/ Forced discharge Hiil/Cells: C11~C30
FE i AL RS 3R 1 B
Pre-treatment status description and illustration of sample:
Test item Sample No. Pre-treatment sate Remark
M H LIRS AL FARAS Ik
At first cycle, in fully charged states.
BOIBOZ | s —wmpmar e s ks, -
L1~T.5 B03~B04 After 25 cycles ending in fully charged states. p
TE25 A S5 R G 56 2 78 HUIR A -
At first cycle at 50% of the design rated capacity.
COCOS 1 oy wrs0s s o it 07 R -
(83 After 25 cycles ending at 50% of the design rated capacity.
COO~CA0 1 oot I 50% st 2 O R -
At first cycle, in fully charged states.
BOS~BO® | e —msr s a7 ks, -
o after 25 cycles ending in fully charged states.
B07-BO08 | osummersius s sk, -
At first cycle, in fully discharged states.
CU~C0 | e —pamsrse i, -
T8 C21~C30 After 25 cycles ending in fully discharged states. B
TE25 ARG 5 78 AT FARAS o
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Report No.: POCE240514020RL001

ST/SG/AC.10/11/Rev.7 Section 38.3

%#k/Clause

FruEZ K/ Requirement + Test

755 | Result

¥%E/ Verdict

38.3.4.1

Test T.1: Altitude simulation/= E &)l

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six
hours at ambient temperature (20+5°C)/ ¥ Hiits
FHILEIRFE N20£5°C. KA EAKT
11.6kpalf 5 I AEA D F-64 /I

Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable
to test cells and batteries at fully discharged
states.

PGS AF S EK . ORIk IR
TS Tl RS TCE KR |
OB FRIB IS 1R 6 F He AN T Al
HL I I90% o L IHSC T R 1 7 T ) SRAN i H
T e TR R HRER

No mass loss, no leakage, no
venting, no disassembly, no
rupture and no fire, also open
circuit voltage after testing is
more than 90% of its initial
voltage.

TR oI ot
R oo o, L&
Ko Ha s IF s s oK T
AT 2% HL K 990% -

38.3.4.2

Test T.2: Thermal test/i2 FiX %

Test cells and batteries are to be stored for at
least six hours at a test temperature equal to
72+2°C, followed by storage for at least six
hours at a test temperature equal to —40+2°C.
The maximum time interval between test
temperature extremes is 30 minutes. This
procedure is to be repeated 10 times, after
which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(20£5°C). /E Je it S TAET2+2° CI R BT 1
HEDEN/N, R JEIAE-40+2° CHIM I
B DO/ o R R 5 R R B 1] 930
oref. ANEAEM0IKR, SRR E2045°C
I i B 24/ N

N/A

For large cells and batteries the duration of
exposure to the test temperature extremes
should be at least 12 hours. /% T KHES, 765

TRAE IR A B I TRl B D 124 /N,
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ST/SG/AC.10/11/Rev.7 Section 38.3

%#k/Clause

FruEZ K/ Requirement + Test

755 | Result

¥%E/ Verdict

Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable
to test cells and batteries at fully discharged
states.

[HS AR A BR . ERERK . TR
TS Toor il TR UKLTCE KR
BTN PR s AN T I A i
HEI90% . IR T H 6 77 THI R 2SR AN H
T8 AL S Y RO L

No mass loss, no leakage, no
venting, no disassembly, no
rupture and no fire, also open
circuit voltage after testing is
more than 90% of its initial
voltage.

TR oI, ot
I vy N w1 € N v <
Ko BB IF i s sk T
AT IT 2% HL K 90 % -

38.3.4.3

Test T.3: Vibration/#&3)

Cells and batteries are firmly secured to the
platform of the vibration machine without
distorting the cells in such a manner as to
faithfully transmit the vibration. The vibration
shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz
and back to 7 Hz traversed in 15 minutes. This
cycle shall be repeated 12 times for a total of
3 hours for each of three mutually
perpendicular mounting positions of the cell.
One of the directions of vibration must be
perpendicular to the terminal face. /¥ i 2 4
R EIRB & B b JRB)LAIESLETE
X, PATHZIEINZ200Hz, AR5 08/0 (A1 B 7THZ
—AMEFS, —AMERFEE55 B WM =
AN E AR BT 1A R 1208, L3N, H
rh— MRS J7 1) D6 A5 T ELAE R AR T

The logarithmic frequency sweep shall differ for
cells and batteries with a gross mass of not
more than 12 kg (cells and small batteries), and
for batteries with a gross mass of more than 12
kg (large batteries). /5t F Fi A KT12kg I FE
sty (FEL S /D o ) 52 e 1 2kg ) LT (R FE
), XEEIAE .

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at
0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration
of 8 gn occurs (approximately 50 Hz). A peak
acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz. /%}-T- HE Al
AN, XPEESI: NTHZIF IR IR KR 1gnit) &
RN FE BB N 18Hz, SR G KR IR R AE
0.8mm (&R e 1.6mm) J38 IR B 25 A0m
LA F8gn (MUF LI N50HZ), K fw KN is fE
TRIFFAE8gN EL2IHIA I 1 $1)200HzZ

N/A
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ST/SG/AC.10/11/Rev.7 Section 38.3

%#k/Clause

FruEZ K/ Requirement + Test

755 | Result

¥%E/ Verdict

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at
0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration
of 2 gn occurs (approximately 25 Hz). A peak
acceleration of 2 gn is then maintained until the
frequency is increased

to 200 Hz. /TRt &GN : MTHZIF
UE AR5 1 g ) A3 P BB 18 Hz, 4R
JE BRI 7E0.8mm (EwF21.6mm) FE18 40
A EL B e K A B 2gn (R LN

25Hz), Ik I FE 545 7 2gn B B 8
#]200Hz.

Cells and batteries meet this requirement if
there is no leakage, no venting, no
disassembly, no rupture and no fire during the
test and after the test and if the open circuit
voltage of each test cell or battery directly after
testing in its third perpendicular mounting
position is not less than 90% of its voltage
immediately prior to this procedure. The
requirement relating to voltage is not applicable
to test cells and batteries at fully discharged
states./HUSHHIIBAF A EK: TREHR K. T
WL o<, T BRI KL
s RO ER AL TRIN S BT R AMIC T I
RUTT R HE90% .  ILI0 G T H 7 THI A 220K
AN 58 A ) RS T L

No mass loss, no leakage, no
venting, no disassembly, no
rupture and no fire, also open
circuit voltage after testing is
more than 90% of its initial
voltage.

T ESUL. oIl Toillt
S RAR. BRAL. B
ok, FLIR 574 L FE KT
AT T 2% HL K 90 % -

Test data see table T.3
MAE R WA T. 3.

38.34.4

Test T.4: Shock/ihd:
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Report No.: POCE240514020RL001

ST/SG/AC.10/11/Rev.7 Section 38.3

%#k/Clause FREE R/ Requirement + Test #E5 | Result HJ5E/ Verdict

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount
which will support all mounting surfaces of each
test battery.

Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 gn and pulse
duration of 6 milliseconds. Alternatively, large
cells may be subjected to a half-sine shock of
peak acceleration of 50 gn and pulse duration
of 11 milliseconds.

Each battery shall be subjected to a half-sine
shock of peak acceleration depending on the
mass of the battery. The pulse duration shall be
6 milliseconds for small batteries and 11
milliseconds for large batteries. The formulas
below are provided to calculate the appropriate
minimum peak accelerations. /DA [ 1 FE 4L
P BN M ERY VS SR = U 5 = SUVA LA
(BN B2 0 150gn LA A ik R 22 ) [) 4y 8ms ) 2
Bz, ah, KA/ HE B4 2 I
TIN5 2 950gn LA ik SN 18] D9 1 1ms ) 2 IE
%

B> FLILHE 52 B — A T S U 1 s
FEHR T b i . X T/NES R, ik hdE
LRI [ AG R, X T ORI, kiR TR 11
ZRb. N HEFR AL A FH R TH R 2 1 B/
EIME S

Battery Minimum peak acceleration Pulse
duration

150 gn or result of formula

Small Acceleration(gn)= 100850
batteries mass Gims

Acceleration gn
whichever is smaller
50 gn or result of formula P

30000

Large Acceleration(gn)= "
batteries mass ms
Acceleration gn
whichever is smaller

*Mass is expressed in kilograms

H1 Building 102, H Building 1/F, Hongfa Science & Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, Guangdong, China
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ST/SG/AC.10/11/Rev.7 Section 38.3

in diameter) /7 (1 & T HA K T 55 T18mm
[ AT HLES)

%#k/Clause FREE R/ Requirement + Test #E5 | Result HJ5E/ Verdict
Cells and batteries meet this requirement if No mass loss, no leakage, no
there is no mass loss, no leakage, no venting, |venting, no disassembly, no
no disassembly, no rupture and no fire and if rupture and no fire, also open
the open circuit voltage of each test cell or circuit voltage after testing is
battery after testing is not less than 90% of its | more than 90% of its initial
voltage immediately prior to this procedure. The | voltage.
requirement relating to voltage is not applicable | LR &1k, TlMik. Toitt
to test cells and batteries at fully discharged BORMR. T, 1% p
states. &, B s
[ ER: RS TR | it oo AT
T TE R RS E KR
AN HLB A A (0P A IS F IR | Tost data see table T4
H1E190% - N,
BT b T F R R T s i | 1P R LT 4
(1) FELE AT EL I
38.3.4.5 Test T.5: External short circuit/4h#555 # P
The cell or battery to be tested shall be shall be
temperature stabilized so that its external case
temperature reaches 57+4°C and then the cell
or battery shall be subjected to a short circuit
condition with a total external resistance of less
than 0.1 ohm at 57+4°C. This short circuit
condition is continued for at least one hour after P
the cell or battery external case temperature
has returned to 57+4°C. /{#FF R B E Fa
SELEST+4°C, DAERE S SR 21X $57+4°C,
SR 5 KRR i 1E RO /10 AR A0 8 Fe B [ i
BEATHIER, FEAIANRIRE KR $57+4°CL 5
TRFFFLEIRS /N L.
Cells and batteries meet this requirement if External temperature is less
their external temperature does not exceed 170 | than 170°C,also no
°C and there is no disassembly, no rupture and | gisassembly, no rupture and
no fire during the test and within six hours after | o fire during the test and
the test./HUE AT HIBAF & 2R AEIIEAE A BL | within six hours after the test p
K2 Ja6 AN, ANRIEEAEILE170°C, Jf: GRS /NT170°C, ZEN
HIE R RS KRR K E . i % 2 JE6/INE P, TR A4y
fif . BICRANEE Ko
38.3.4.6 Test T.6: Impact / Crush/#E /57 & P
Test procedure — Impact (applicable to
cylindrical cells greater than or equal to 18 mm N/A
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Report No.: POCE240514020RL001

ST/SG/AC.10/11/Rev.7 Section 38.3

%#k/Clause FREE R/ Requirement + Test #E5 | Result HJ5E/ Verdict

The sample cell or component cell is to be
placed on a flat smooth surface. A 15.8
mmz=0.1mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is
greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A 9.1
kg+0.1 kg mass is to be dropped from a height
of 61+£2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with N/A
minimal drag on the falling mass. The vertical
track or channel used to guide the falling mass
shall be oriented 90 degrees from the
horizontal supporting surface. /K # 5 JiiE — 4>
PN . K — B4R N15.8
mm=0.1mm, KJEA/NF6cmirI316 54N
AR ARE IS, KR N9.1 kg+0.1 kg
(I M61+2.5 e i FE T R B i

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the
15.8 mm=0.1mm diameter curved surface lying
across the centre of the test sample. Each
sample is to be subjected to only a single N/A
impact. /3 RE AL, SNEH R 51 3E 1R
AT I S ROBAERE M O E4215.8

mmz0. 1mmZ R MmN TEE . &
Ry — ki,

Test Procedure — Crush (applicable to
prismatic, pouch, coin/button cells and
cylindrical cells not more than 18 mm in P
diameter). /551 G&E A TRAEIE . $0R. B fi/4
FI S A EAR AN B I 1 8mm g [ A FLEY)

A cell or component cell is to be crushed
between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5 cm/s
at the first point of contact. The crushing is to
be continued until thefirst of the three options P
below is reached. /A i BTE 5 4>FTH 2 A1 B¢
J, HH I EEBETINR, AR — M R
LRI N1.5em/s. FFFeEiT, ERHI
PAF =Rl 2 —

(a) The applied force reaches 13kN+0.78kN;

I /7325 5113KN+0.78kN P
(b) The voltage of the cell drops by at least 100 N/A
mV; /R L R B 22 100mV

(c) The cell is deformed by 50% or more of its

original thickness. /HLit1 AR 18 Ji7 46 2 B 1150% N/A

PAL.

H1 Building 102, H Building 1/F, Hongfa Science & Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, Guangdong, China
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Report No.: POCE240514020RL001

ST/SG/AC.10/11/Rev.7 Section 38.3

%#k/Clause FREE R/ Requirement + Test #E5 | Result HJ5E/ Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A
button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical
cells, the crush force shall be applied N/A
perpendicular to the longitudinal axis. /#43: E5%,
AROIR R AN M e 5 ) — T L . L4/ T T R
OO NP AH R TR o [BAS T N A5 0
LT I it

Each test cell or component cell is to be
subjected to one crush only. The test sample
shall be observed for a further 6 h. The test
shall be conducted using test cells or
component cells that have not previously been P
subjected to other tests./4&F AN il A 4B B
i, JFHRERZ— 0 o i 25 TR JE i S
it ELEE6 /N

Cells and component cells meet this External temperature of cells
requirement if their external temperature does
not exceed 170°C and there is no disassembly
and no fire during the test and within six hours

is less than 170°C,also no
disassembly and no fire

after this test. /HLUEH R 2K : RIS 2 DA guri:\g;?tertttast ?ndtwithin SiX P
B2 JF6ANE I, ShRIRBEAIL170°C, F °E+; %; r_eje; G 1
ATSMRRTEE KGR E Lo zm SR .
ENRAEEKAR W o 2 6/ P T
IMERIE K
38.3.4.7 Test T.7: Overcharge/id 7t & P

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The
duration of the test shall be 24 hours. The P
minimum voltage of the test shall be as follows:
HEZR T, LA i3 AR 1 e KR 78
HLREXRE S e L, USRS (3] 924 /N o KA
BN

(a) When the manufacturer's recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser
of two times the maximum charge voltage of
the battery or 22V. /151t i EL7R 1 78 L LK N/A
ANEEEA8V, AT f5e /) 78 L HE s B 13 R
ELMR ) B K 7 H H S ) A 3 B 2 22V 2 L
/J\%O
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ST/SG/AC.10/11/Rev.7 Section 38.3

%#k/Clause

FruEZ K/ Requirement + Test

755 | Result

¥%E/ Verdict

(b) When the manufacturer's recommended
charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the
maximum charge voltage. /15 1] & 7 & FR )
FAF 18V, AR i/ 78 i R R
e 1) 6 P B PR FR) B K 7 P R S ) 1. 24

TR :69.72V, 78 Ha HL I
200A.

The voltage of test is 69.72V
and charge current is 200A

There is no disassembly and no fire during the
test and within seven days after the test. /7El]
BAF RERSET RN, BRI TG E
Ko

No disassembly and no fire
during the test and within
seven days after the test
FED A A AR 78 BUE 7R N
TR ARG Ko

38.3.4.8

Test T.8: Forced discharge/3% i i,

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a
12V D.C. power supply at an initial current
equal to the maximum discharge current
specified by the manufacturer. /7E =T, K
AR AR 1 2V B F R B AT SR R,
S LA L U B8 B RS T AR FRLUA A 32 7
PRI R R TR FL AL o

The specified discharge current is to be
obtained by connecting a resistive load of the
appropriate size and rating in series with the
test cell. Each cell shall be forced discharged
for a time interval (in hours) equal to its rated
capacity divided by the

initial test current (in ampere). /45 & {1 HLIAL
JE I AR IBCAE A RS & 3 /NI 2R ) 47
BORIRAT, BN FES R SR A RIS [ (VN ) 9t
SE R R IR DAWIAR FRIRL (2 ) -

There is no disassembly and no fire during the
test and within seven days after the test./fEll
RN SEBUR TR A, G C AT K
KA.

Cells have no disassembly
and no fire during the test
and within seven days after
the test

S ZE U AR 5 R 7
RNTCKAE T RN K o

H1 Building 102, H Building 1/F, Hongfa Science & Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, Guangdong, China
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POCE Mt

T.1. Altitude simulation = F &L

Report No.: POCE240514020RL001

Pre-testiX 46 il After testil it 5 Voltage
Mass after
The state of loss | test/Voltage
samples QNO.: Mais Voltage Ma:s Voltage B pre-test Sétf’;s
Papas (MY | ORE ) RE L RE WK g R rmm |
(kg) V) (kg) (V) (%) | IEHTHIE
(%)
BO1 48.25 55.03 48.25 55.03 0.000 100.000 Pass &%
at first cycle, in N
fully charged B02 48.29 55.03 48.29 55.03 0.000 100.000 Pass &%
states - - - - - - - -
TEH — A 78 i i g _ P - - .
R HIRES
after 25 cycles B03 48.31 55.05 48.31 55.05 0.000 100.000 Pass &%
ending in fully 1750014823 | 5504 | 4823 | 5504 | 0.000 | 100.000 | Pass %4
charged states
TE25 IR 25 - - - - - - i .
J& 564 78 HUIRES . . - . - - - -

Notes 7%:5%: Ambient temperature FAE5IE E: 23.6°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change
ratio is not less than 90%. MliA/5, FEMCBIR. LHFR. LR, TRk, HEHLANT 90%.

T.2. Thermal testiz ZiR%

Pre-testit 3 fij After testid i 5 Voltage
Mass after
The state of loss | test/Voltage
samples %OD Mais Voltage Ma:s Voltage B pre-test S;f;,és
T SopomE k)RR B e | i RmEs |
(kg) V) (kg) (V) (%) | BREHTHEE
(%)
BO1 48.25 55.03 48.25 55.03 0.000 100.000 Pass &%
at first cycle, in N
fully charged B02 48.29 55.03 48.29 55.03 0.000 100.000 Pass &%
states - - - - g - - K,
TEH — G 78 - - - - ) i - -
EREBIRE
after 25 cycles B03 48.31 55.05 48.31 55.05 0.000 100.000 Pass &%
ending in fully 170014823 | 5504 | 4823 | 5504 | 0.000 | 100.000 | Pass &1
charged states
TE25IKIEIR 23R - - - . - - - .
Ja S A 7 BUIRES N . ) b - 3 - i

Notes 7XF&: Ambient temperature 355 &% : 23.8°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change
ratio is not less than 90%. Mlil)5, FEMTCEER. LHER. MR, ToERFICE K, IR AN T 90%.

H1 Building 102, H Building 1/F, Hongfa Science & Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, Guangdong, China
Web: http://www.poce-cert.com  Tel: 86-755-29113252  E-mail: service@poce-cert.com
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POCE Technology

T.3. Vibration{zzh

Report No.: POCE240514020RL001

Pre-testif 46 il After testil it 5 Voltage
Mass after
The state of loss | test/Voltage
samples él\‘lom Mais Voltage Ma:s Voltage FE pre-test S;tftus
Bapa | Y| RE | K ORE ] BE e ppmmm |
(kg) V) (kg) V) (%) | WEATHE
(%)
BO1 48.25 55.03 48.25 55.03 0.000 100.000 Pass 1%
at first cycle, in N
fully charged B02 48.29 55.03 48.29 55.03 0.000 100.000 Pass &%
states - - - - - - - -
TES— I EA 52 - - " - - _ - [
SRS
after 25 cycles B03 48.31 55.05 48.31 55.05 0.000 100.000 Pass &%
ending in fully 170014823 | 5504 | 4823 | 5504 | 0.000 | 100.000 | Pass &1
charged states
TE25 I &5 i i - - - B} . i
JG AR HIRES - - - - - - } i
Notes y3:#: Ambient temperature ¥k &: 23.9°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change
ratio is not less than 90%. WliA/5, FEaICEIE. THER. oMk, SR IoE K, B R AN T 90%.

T.4. Shockytd;

Pre-testit 3o iij After testid % 5 Voltage
Mass after
The state of loss | test/Voltage
samples %OD Mais Voltage Ma:s Voltage 5 pre-test S;f;,és
Befdk s SopomE k)RR B e | iR |
(k) (V) (kg) V) | () | HBemTE
(%)
BO1 48.25 55.03 48.25 55.03 0.000 100.000 Pass &%
at first cycle, in N
fully charged B02 48.29 55.03 48.29 55.03 0.000 100.000 Pass &%
states - - - - 3 - - §
SR U - j ] : ] i i
A HIRES
after 25 cycles B03 48.31 55.05 48.31 55.05 0.000 100.000 Pass &%
ending in fully 170014823 | 5504 | 4823 | 5504 | 0.000 | 100.000 | Pass &1
charged states
TE25 AR 25 3R ‘ . 3 ’ ) . : )
JG AR IR . _ - A - ) i} i
Notes yX#&: Ambient temperature 3355 &: 23.7°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change
ratio is not less than 90%. Mlil)5, FEMTCBIR. LHER. JoffE. JomERFICE K, K AN T 90%.

H1 Building 102, H Building 1/F, Hongfa Science & Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, Guangdong, China
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Froce kAR

Report No.: POCE240514020RL001

T.5. External short circuit #Mi4E 5

The state of samples No. External Peak temperature(C) Status
FEatoRES TRS) I R I E(C) ESP S
BO1 57.5 Pass 1%
at first cycle, in fully B02 57.7 Pass &%

charged states

TR — KA e 78 g _ 3

kA ) Y ;

B03 57.8 Pass &%

after 25 cycles B04 57.9 Pass &%

ending in fully
charged states - - -

FE25 A 45 A 58 - - -

EFRHRE

Notes 7%£#: Ambient temperature P55 E: 57.2°C
Test sample external temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test.

DGARE R TR AL 170 °C, Malrh 53R 6 /N ik, JEmis. ol K.

T.6. &/ Crush

External Peak
The state of samples No. OCYV priorto test | temperature(C) Status
FE AR Ui'T BRI AT LR (V) A5 2R TH Bt ghig
i (C)
Co1 3.358 251 Pass &%
At first cycle at 50%
of the design rated C02 3.345 24.5 Pass %
capacity Co03 3.340 24.3 Pass &%
TE 5 — G50 %40
e ‘ C04 3.365 25.0 Pass
SRR AR ass frf
Co05 3.356 24.6 Pass &%
After 25 cycles C06 3.357 24.3 Pass &%
ending at 50% of the N
design rated co7 3.347 24.1 Pass & #%
capacity Cco8 3.343 246 Pass &%
TE25UAAA LR C09 3.360 24.6 Pass %t
50% i 75 & [ L
W3 C10 3.363 24.7 Pass 1

Notes 7£#: Ambient temperature ¥ 3517 J&%: 23.9°C
Test sample external temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test.

DGR fh R TR AN 170 °C, MK 5lA)E 6 /N A TEiiiR. Teni. Toilt K.

H1 Building 102, H Building 1/F, Hongfa Science & Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, Guangdong, China
Web: http://www.poce-cert.com  Tel: 86-755-29113252  E-mail: service@poce-cert.com Page 15 of 23
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POCE Technology

T.7. Overchargeid #

Report No.: POCE240514020RL001

The state of samples No. OCV prior to test Status
FEAIRAS G IR LR (V) gk
B05 43.33 Pass &%
at first cycle, in fully charged states BO6 43.34 Pass

PR — XA e R RS - - -

after 25 cycles ending in fully charged B07 43.32 Pass &%

states BO8 43.32 Pass &%

FE25 IR 45 R 58 42 78 HUIRAS

Notes 1£#: Ambient temperature 4515 & 23.8 C
There is no disassembly and no fire during the test and within seven days after the test.

FERAENR ARG 7 RA TR, Tl K.

T.8. Forced discharge 3& i3 F

The state of samples No. OCV prior to test Status
FEAOIRES RS BT L (V) 4R
C11 2.679 Pass &%
C12 2.679 Pass &%
C13 2.668 Pass &%
C14 2.672 Pass &%
at first cycle, in fully discharged states C15 2.668 Pass £ fif
TEH — G 8 2 HRAS C16 2669 Pass &%
C17 2.679 Pass &%
C18 2.665 Pass &%
C19 2.681 Pass &%
C20 2.698 Pass &%
Cc21 2.701 Pass &%
Cc22 2.687 Pass &%
C23 2.689 Pass &%
C24 2.688 Pass &%
after 25_ cycles ending in fully c25 2 694 Pass &%
discharged states
PE2BYCABIR G4 52 AR A c26 2.674 Pass £
c27 2.685 Pass &%
C28 2.678 Pass &%
C29 2.712 Pass &%
C30 2.695 Pass &%

Notes 73:%%: Ambient temperature 4315 /%: 23.8°C
There is no disassembly and no fire during the test and within seven days after the test.

FER AR ATS 7 R TCRA. ToiE K.

H1 Building 102, H Building 1/F, Hongfa Science & Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, Guangdong, China
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Report No.: POCE240514020RL001

P B

Photo Documentation

Fig.1 Front view of Storage Battery
Dtk 78 HEL I T

Fig.2 back view of Storage Battery
ek 78 LI T
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Report No.: POCE240514020RL001

Fig.3 Internal view of Storage Battery

e fif 78 HLHL Y 7

Fig.3 Internal view of Storage Battery
Dt 7 FRL I R Y P

H1 Building 102, H Building 1/F, Hongfa Science & Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, Guangdong, China
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POCE Technology

EL v onll

Report No.: POCE240514020RL001

Battery Type LiFeP04 Battery |Battery Capacity 100Ah
Battery Model PDOS Charge Voltage 56V
Battery Power 5.12KWh Discharge Voltage 46V
Battery Voltage 51.2V Charge Current =100A
Communication CANBUS/RS485 |Discharge Current <100A

A caution

A cauTion

DO NOT PUT
HANDE NTO
SAFETY GRiasD)
PHEN MACHRE
15 WORKING.

VOLTAGE ALSOD
FRESENT AVEN
MASTER SWITCH
15 TUSNED OFF,

A

11}
[

Fig.5 label
b2

Fig.6 Cell

)

CER
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Report No.: POCE240514020RL001

PRI AX AR B H B
Test Equipment List
JP'5 ' EA S uves) AU AEH]
No. Code Equipment name Type Used (\D
1, POCE-SY-113-01 it P AU R R 4 CTS-20V/3A (\D
2. POCE-SY-113-02 R B L RN R 4 BTS-60V40A (\
3. POCE-SY-105 LI K B 2 R A GX-3020-Z (\D
4. POCE-SY-213 A EL LR 62012P-80-60 (\
5. POCE-SY-165 IEVRIEb2 BP-2259 (\
6. POCE-SY-111 HLEHR B 1A R 4 ES-2 (D
7. POCE-SY-110 HUB RS TAR KL HSKT10 (\
8. POCE-SY-1121 LI 4 B SRR L GX-6055-B (\
9. POCE-SY-164 LA B X A 9070 (\
10. POCE-SY-155 I E RS 12E+ (\D
11. POCE-SY-100 Poh a0 AH GX-6055-B @)
12. POCE-SY-103 it T A AR B GX-5066 ®
13. POCE-SY-037 LU LB RXN-3010D (\D
14. POCE-SY-015 BT 0 IT8511+ (\)
15. POCE-SY-106 R 5 ] PAY R B i L GX-6055-C @)
16. POCE-SY-117 FLIH P BELI A AT520M @)
) POCE-SY-0283 TR JX-5003F/500g ®
18. POCE-SY-056 HL TR TSC-150 (V)
19. POCE-SY-25944 T KF MTB 2000/2kg ()
20. POCE-SY-009-1 KO RN T CTH-608 @)
21. POCE-SY-102 HLI B R GX-5067-C (\
22. POCE-SY-012-2 2 Wi A e AT4532 (\»

e PRSI T A HE A I

Notes: The equipment in above are within valid calibration period.
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Report No.: POCE240514020RL001

i
Statement

1 AR oA AR S L ] B HE N2 500

This report is invalid without the special seal for report of POCE and the signatures of approver.

2. A R EAIHERTE R

This report is invalid if is blotted out and deleted.

3. ZRACHAASRI A RAT RV MRS 2 HiE -+ L H N R B A] R .

If the applicant has any questions about results, shall submit to POCE within 15 days.

4 AR DO 7 7 FINERE dh DT

This report is responsible for the sample provided by the client only.

5. RAKBPLVER], A EHL MAARE HNE.
This report shall not be reproduced except in full, or extracted, without the written
approval of POCE.

6. &SN SR AERE i R BERE, A A B A AR AR AT A OC ST AE
The client should provide true samples and relevant data, otherwise we will not bear any relevant
responsibilities.

I 45 -
--End of test report--
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Report No.: POCE240514020RL001

HH Y B 2] UN38.3 RIGNEE
Lithium Cell or Battery UN38.3 Test Summary

B fE 8 Company information:

TALHAL ARG HE | BN TTAERE Y BB AR TR A ]
Applicant name HUIZHOU FORYOU OPTOELECTRONICS TECHNOLOGY CO., LTD.
I IR BN ARVL SR =k e R b 1 542 FH Tolk e B [X 6 5%
Building No. 6, Foryou Industrial Park Area B, No.1l North Shangxia
Road, Dongjiang High—tech Industry Park, Huizhou, Guangdong, China.
PR Name | FEPNTTAEFHOG LB ARAT PRAF]
il 3 F HUIZHOU FORYOU OPTOELECTRONICS TECHNOLOGY CO., LTD.
Manufacturer HihibAddress | J7RAE M T ARIL EpHRH > kb ERE AR 1 59 FH Tk B
X 6 Ttk
Building No. 6, Foryou Industrial Park Area B, No. 1
North Shangxia Road, Dongjiang High—-tech Industry Park,
Huizhou, Guangdong, China.
HLTE Tel. 13554953985
ME%H E-mail | huyunging0605@gmail. com
P HE Website | /
ZHR Name I FMIERF A PR A A
SHENZHEN POCE TECHNOLOGY CO., LTD.
MRS = ik Address | IRYITH F 2 X 5 BT I S vk X 22 R B Tolk b HI # 102, H

Test laboratory

W1z

H1 Building 102, H Building 1/F, Hongfa Science & Technology
Park, Tangtou, Shiyan, Bao’ an District, Shenzhen, Guangdong,
China

BTG Tel.

+86-755-29113252

EEB%T@ E-mail

Service@poce—cert. com

MIHE Website

http://www. poce—cert. com

HM{EE Sample information:

FE it 24 PR it FE HL I P A PD05
Sample name Storage Battery Sample model
Bz ADAYO FRFR HL 51.2V
Trade Mark Nominal voltage
i i B H5E LIS Watt—hour rating | 5120Wh
Sample mass Approx (%)) : 48. 3kg
HitESE N/A
Aggregate lithium content
LRI E R RAE Il B I 95 25 YIEAR KN
cell or battery type | Lithium—ion battery Physical description: Cuboid
UN38. 34} 15 4w 5 POCE240514020RL001 MR H 3 May 16, 2024
UN38. 3 report No. Date of test report

H1 Building 102, H Building 1/F, Hongfa Science & Technology Park, Tangtou, Shiyan, Bao’an District, Shenzhen, Guangdong, China
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POCE Technology

MiXFrnE Test standard

Report No.: POCE240514020RL001

(& EX Tk mEmmrE il WIeMbsdE T 2-thk Iy 38. 38

United nations

“recommendations on the TRANSPORT OF DANGEROUS GOODS”

(ST/SG/AC. 10/11/Rev. 7 Part III Section 38.3)

Manual of Tests and Criteria

TR H fe 4518 Test item & conclusion

--End of test Summary--

AN E Test item Z58 Conclusion VAT EH Test item ZE Conclusion
T1: &R E & Pass T5: HERFE % & Pass
Altitude External short circuit
Simulation
T2: IR & 1 Pass T6: HE & #Pass
Thermal test Crush
T3: #=zh & ¥%Pass T7: TERH E & Pass
Vibration Overcharge
T4: Py £ Pass T8: sRfIHE £ HPass
Shock Forced discharge
38.°3:3.°C) ANiEH o83 3 ie)
Not Applicable
& 1FRemark  —
%% Signature ﬁ z% é/r\ Kﬁaﬁﬁ
HH%S Title SEIG 2 Lab Manager Loslcatde
— RN
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